WATER QUALITYIMPAIRMENTS DIRECTLY ADDRESSED

1 5. 8 Upper Soldier Creek near Delia - Aquatic
- 'k | Life/Total Suspended Solids (High)

Upper Soldier Creek above and below the
Prairie  Band  Potawatomi  Nation
Reservation is listed as Partially Supporting
for Aquatic Life due to sediment, and a
TMDL has been designated that includes
the Walnut Creek, James Creek, and Dutch
Creek tributaries. Aquatic life is impaired
due to sediment, which greatly influences
biological activity as sediment loads are
correlated with nutrient, pesticide, and fecal
coliform bacteria.

M027010 uc® T E
i - e

+ -

Tribal lands lie outside the jurisdiction and
oversight of the Kansas Department of
Health and Environment, and this TMDL is
[...]
depended on domestic wells for their water supply. These wells are fed by groundwater
from five primary regions in Jackson County. In addition to the 1954 study, PBPN
provided well data that was used to determine location, depth, and yield within the
Reservation (WRS 2020Db).

?-—?-_---‘--T.--._-éﬁ_--—-:"--'f‘- --_-—'_O;ﬂ;m Legend
? ‘ /w (_I/R'\f A %7@ (74§ Well Yield
- : e . i il Y O 010gpm
A
iy | O. <@\ !
i\ |

]
L}
I ~
1 © 11-30gpm
' far @ 3150 gpm
I [9) @ 51-70gpm
' & o @ 71100 gpm
. i : @ 101150 gpm
i g [ PBPN Boundary
' §°7 Road
| 9 —— Stream
: : g g 1 Watershed Boundary
\ l £ s
I ®) ® G
LA e 1 ™ ®:
]
[t 8 o |
S8 - ? J 8
. ¥
) , 8
] { ) ‘ ':;@ !
d v E 1
@ jiis
/ o 1
e ot
J\\ I
\ 3 Y 1
v L}
IM/‘
—

Figure 5 - Location and capacity of water supply wells

A total of 94 wells were reported (Figure 5), of which 76 have reported yield, 11 have no
reported yield, and 7 have been plugged. Approximately 66 % of the wells reporting yields
had between 0 and 10 gallons per minute (gpm). Two wells reporting 150 gpm were
drilled to a depth of 140 feet and are located due west of 162nd Rd along the eastern edge
of the Reservation, and near the intersection of M and 206th Rd along the northern
boundary of the Reservation. Three wells reporting 100 gpm were drilled to depths
ranging from 75 to 100 feet deep. The maximum yield of 150 gpm from well records
equates to approximately 242 acre- feet of water yield in one year if those wells were to
run continuously (WRS 2020a).



3.3 LAND COVER/LAND USES

The Reservation is 121 square miles, or 77,440 acres, in size. Land ownership within the
Reservation is divided into the following five categories:

e Tribal Trust - land that is held in legal title by the federal government (the Bureau
of Indian Affairs, BIA) but, the beneficial interest lies with the PBPN.

e Tribal Fee - land owned by the PBPN but not yet placed into trust with the BIA.

e Tribal Allotment - land that is held in legal title by the BIA but, the beneficial
interest lies with individual tribal members and the PBPN.

e Individual Allotment - land that is owned in fee title by the BIA but, the beneficial
interest lies with individual tribal members.

e Non-tribal/Private - land that is owned and controlled by non-tribal members and
that is not held in trust.

Currently, 46.2 percent of the Reservation is in various forms of tribal ownership or trust,
and 53.8 percent is in non-tribal ownership. The patchwork mix of land ownership creates
additional challenges for management of natural resources within the Reservation. The
PBPN Reservation lies within three distinct ecoregions (Figure 6). The eastern portion is
within the Western Corn Belt Plains; the western portion is within the Flint Hills; and the
southern edge is within the Central Irregular Plains (US EPA 2020). Soils are
predominantly silty clay loams throughout, with rocky soils in the Flint Hills portion of
the Reservation. Vegetation within these ecoregions historically transitioned from
oak/hickory forests in the east to tallgrass prairie in the west. The Flint Hills has the
unique distinction of having the largest remaining intact tallgrass prairie in the Great
Plains region. Presently, vegetative communities are a mix of native grasslands, cool
season pasture, agricultural crop fields, and wooded riparian corridors along streams.

MEERASEA
EARIAS

4

Flint Hills
X o%.

o

“ Central | L
<salrregular) #=°
~Plains 4.

Figure 6 - PBPN Ecoregions

This is consistent with the Kansas Department of Health and Environment’s (KDHE)
Kansas- Lower Republican Basin Total Maximum Daily Load (TMDL) study (KDHE
2007), which used Kansas GAP data. The difference is most likely attributable to the

10



PBPN 9-Element Plan

differences in the GIS datasets. The KDHE Study focused on the Middle Kansas Subbasin
in Shawnee, Jackson, and Nemaha Counties, comparing land cover within and outside of
the Reservation boundaries for the Soldier Creek watershed. The study noted a slightly
higher percentage of non-native grassland than native prairie, which is consistent with
the brome dominated grasslands present throughout Jackson County.

The KDHE Study also compared land cover within a 100-foot buffer of streams within the
Reservation boundaries and noted that woodland cover is significantly higher within the
stream corridors, followed by native prairie (Figure 7). Field assessments for streams
confirmed that most of the woodland vegetation present is within riparian (streamside)
corridors.

\,gg 222Rd i 22200 Ro e LEGEND
ol L 218thiRd} e
( = oJ PBPN Boundary

1 1 mile Buffer
— Stream
Existing Vegetation Type
I ForestWoodland
Agriculture
[ Grassland
Il urban/Developed
[ Prairie
[ Other/Barren
- Open Water
[ wetiand

214thiRd

V175

-
.

d‘U‘QHW

b A

o
)
3
G
T
3
)

110t Rd

PR
J&*
- Rl

A Wy = §<m‘6m"" ERE

Figure 7 — Land cover mapping of the PBPN Reservation

As noted above, several potential non-point pollutant sources are associated with land
use identified in the Upper Soldier Creek watershed. In rural areas, agricultural practices
may have a significant effect on surface water quality. Run-off from small livestock
feeding or watering stations located in proximity to streams and drainage areas
contributing to stream flow are a source of sediment, bacterial and nutrient loading.
Overstocking of grazing areas may also contribute to these impairments. Cropland may
contribute to nutrient and sediment loading, depending on management practices.

Stream channels may contribute significant proportions of total sediment load due to
stream bank erosion. Stream bank erosion contributes nitrogen and phosphorous to
surface waters and is estimated to have a disproportionate impact on phosphorous loads
because of the adsorption of phosphorus to soil particles, which are released when stream
bank failures release sediment into streams.

11



Rural residences in the watershed rely on septic or lagoon systems for treatment of
domestic wastewater. Failing on-site wastewater systems are a potential source of both
nutrients and bacteria.

3.4 DESIGNATED USES

Designated uses for the streams in this watershed include primary contact recreation,
domestic water supply, food procurement, groundwater recharge, irrigation, and
livestock watering. In the future, PBPN may designate uses for its water resources as
noted previously.

3.5 SPECIAL AQUATIC LIFE USE WATERS

According to the Kansas Surface Water Register (KDHE 2021), no surface waters within
the Upper Soldier Creek or Little Soldier Creek watersheds are designated as special
aquatic life use waters. A review of the U.S. Fish and Wildlife Service (USFWS)
Information, Planning and Conservation System (IPaC) indicated only one terrestrial
species (Northern Long-eared Bat, Myotis septentrionalis) may inhabit the Reservation that
is considered threatened, endangered, or a candidate species. No critical designated
habitats are located within the Reservation boundaries (USFWS 2020).

Kansas Department of Wildlife and Parks (KDWP) also maintains data by county on
threatened and endangered (T&E) species at the state and federal level (KDWP 2020).
Similarly, only the Least Tern (Sternula antillarum) has a critical habitat designation in
Kansas, but none within Reservation boundaries.

3.6 PUBLIC WATER SUPPLY (PWS) AND WASTEWATER MANAGEMENT
3.6.1 PWS

According to the Jackson County RWD-3 annual meeting, published in the Holton
Recorder, volume 149, issue 29, April 11, 2016, RWD-3 provides all the water to the PBPN,
including the hotel and casino. RWD-3 purchases wholesale water from Public Wholesale
Water District No. 18 (PWD-18), which comes from the Banner Creek Reservoir (WRS
2020c).

3.6.2 WASTEWATER MANAGEMENT

Three wastewater treatment plants operate on the Reservation. The K Road facility
(KS0096202) is located on the eastern side of the K Road government complex between
150th and 158th Roads and discharges into an unnamed tributary of James Creek. The
system consists of activated sludge mechanical treatment, an influent lift station, aeration
tanks, clarifiers, aerated sludge digester, and an ultraviolet disinfection system. It has a
design capacity of 60,000 gallons per day (gpd), but typically treats about 30,000 gpd. The
facility treats the government facilities complex and three small housing complexes,
totaling about 900 persons (USEPA 2018a).

The Q Road wastewater treatment facility (KS0096199) discharges into an unnamed
tributary of Big Elm Creek, a tributary to Little Soldier Creek. The Q Road facility serves
the Tribal government complex using a continuous discharging, Cromaglass® Batch
Treatment System with an extended aeration system, a sedimentation/ clarifier tank, and

12



a final chlorination/dechlorination tank. The facility's design capacity is 15,000 gallons of
wastewater per day but currently treats about 5,000 gallons per week (USEPA 2018b).

The Prairie Band Casino Complex treatment facility (KS0093777) discharges into Big Elm
Creek, a tributary to Little Soldier Creek. The casino complex facility consists of a 3-cell
lagoon system and an activated sludge mechanical treatment plant that treats domestic
wastewater from the hotel, spa, casino, a convenience store, and an RV park with 75
sanitary hook-up stations. The lagoon system has been bypassed with the construction of
a direct discharge line, which allows the mechanical plant to discharge directly to Big Elm
Creek. The mechanical plant has a design flow of 125,000 gpd. Based on data from the
discharge monitoring reports from March 2013 to December 2017, the average effluent
flow is 68,300 gpd (USEPA 2019).

Sludge from the wastewater treatment facilities is aerobically digested and periodically
withdrawn from the holding tanks, put through the filter press, and then composted by
the Tribe at the Tribe's composting facility. The lagoon casino complex system currently
functions as a retention basin for stormwater and for diversion of wastewater from the
mechanical plant during repairs or emergency situations. The lagoon can discharge, if
necessary, as long as the discharge meets the facility’s effluent permit requirements
(USEPA 2018b).

The remainder of the households on the Reservation are served by residential septic
systems. Tribal planning and zoning regulations restrict new septic systems to 5-acre lots
or larger. Indian Health Service staff in Holton assist with review of proposed septic
system designs.

3.7 303(d) LISTINGS IN THE WATERSHED

According to the 2022 Integrated Water Quality Assessment Report (KDHE 2022), Upper
Soldier Creek is included on the 2022 Section 303(d) list as impaired for Aquatic Life due
to Biological impairment. TMDL development may be scheduled for Atrazine during the
2025 planning period. Lower Soldier Creek, downstream of the Reservation, is also listed
as impaired for E. coli bacteria, and a TMDL may also be scheduled during the 2025
planning period.

3.8 TOTAL MAXIMUM DAILY LOADS IN THE WATERSHED

A TMDL is a calculation of the maximum amount of a pollutant that a water body can
receive and still safely meet water quality standards. Exceeding the TMDL typically
results in failure to support a designated use for the specific water body. The TMDL
allocates the allowable load to point sources (Waste Load Allocation or WLA) and
nonpoint sources (Load Allocation or LA) which include both anthropogenic and natural
background sources of the pollutant. The process of developing TMDLs determines:

1. The pollutants causing water quality impairments.

2. The degree of deviation away from applicable water quality standards.

3. The levels of pollution reduction needed to achieve water quality standards.

4. Corrective actions, including load allocations, to be implemented among point and
nonpoint sources in the watershed affecting the water quality limited water body.

13



5. The monitoring and evaluation strategies needed to assess the impact of corrective
actions in achieving TMDLs and water quality standards.
6. Provisions for future revision of TMDLs based on those evaluations.

In summary, TMDLs provide the basis for targeting and addressing point and nonpoint
source pollution sources. The objective is to address high priority TMDLs within the
specified watershed. KDHE reviews TMDLs on a 5-year rotational basis. The current
TMDLs for Upper Soldier Creek were developed in 2007.

KDHE is scheduled to develop additional TMDLs for Lower Soldier Creek downstream
of the Reservation and for the Kansas River. The proposed TMDLs include TSS, atrazine,
and E. coli bacteria. The anticipated publication date is 2023. The water quality BMPs
proposed for the PBPN Reservation would directly benefit concentrations of these
pollutants in these receiving waters, as described below.

3.9 TMDL LOAD ALLOCATIONS

Asnoted previously, a high-priority TMDL for Biology and Sediment has been designated
for Soldier Creek above and below the PBPN Reservation, including the Walnut Creek,
James Creek, and Dutch Creek tributaries. Little Soldier Creek is not listed as impaired for
any pollutants. Aquatic life is impaired within these stream reaches due to sediment.
Biological activity is greatly influenced by suspended sediment, as sediment loads are
correlated with nutrient, pesticide, and fecal coliform bacteria loading within the stream
system. As Tribal lands lie outside the jurisdiction and oversight of the Kansas
Department of Health and Environment (KDHE 2007), this TMDL is used as a reference
only for the Tribe’s water quality planning efforts.

TMDL load allocations identify allowable loads for point, nonpoint, and background
sources and is based on several factors. Each pollutant source and its relative contribution
to the water quality impairment are determined. Total load is derived from the TMDL.
For point sources, National Pollutant Discharge Elimination System (NPDES) facilities,
confined animal feeding operations (CAFOs) or other regulated facilities, WLAs are based
on NPDES permits which consider the type of wastewater and treatment, volume of
discharged effluent, degree of compliance with existing permits, potential for future
growth and expected flow conditions over which they are expected to provide protection.
Nonpoint source LAs are the load remaining after removal of point source and natural
contributions to the total load and reflect the load originating from agricultural and urban
areas that have no specific point of discharge. This plan addresses nonpoint sources.

Percent EPT taxa, TSS concentrations, and Macroinvertebrate Biotic Index (MBI) are
analyzed to address the sediment/biological impact impairment. The EPT index is the
proportion of aquatic taxa present within a stream belonging to pollution intolerant
orders; Ephemeroptera, Plecoptera and Trichoptera (mayflies, stoneflies, and caddisflies).
Higher percentages of total taxa comprising these three groups indicate less pollutant
stress and better water quality. Typically, these macroinvertebrates utilize a coarse
substrate in the stream for habitat. Elevated amounts of suspended solids deposited on
the substrate limits substrate utility by these clean water indicator species. Biological
monitoring metrics were used to assess compliance with KDHE standards for water
quality. MBI values less than, or equal to, 4.5 are considered fully supporting, values
greater than, or equal to, 5.4 are considered non-supporting, and intervening values are

14



designated as partially supporting. EPT abundance standards establish full support levels
greater than, or equal to, 48%, non-supporting at levels below, or equal to, 30%, and
partially supporting for intervening values (KDHE 2007).

MBI values over the period of record used to develop the TMDL averaged 4.83, partially
supporting. EPT abundances over the period of record averaged 46%, also partially
supporting. TSS ranges included fairly elevated levels and averaged 232 milligrams per
liter (mg/1), with a median concentration of 70 mg/l. KDHE (2007) estimates that
targeting moderate to high flow events may have the greatest impact on TSS levels.